
SPECIAL PUBLICATION SJ2008-SP10 
 

ENGINEERING ASSISTANCE IN UPDATING 
INFORMATION ON WATER SUPPLY AND 

REUSE SYSTEM COMPONENT COSTS 
 

REVISED MAY 28, 2008 
 

 



 







St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL i February 2008

Executive Summary

The St. Johns River Water Management District (District) is required by Florida law to
periodically update the District Water Supply Plan (DWSP). In order to facilitate the
revisions to the DWSP, the District has directed the creation of a Conceptual Planning
Level Costing Tool for approximate construction and operation and maintenance costs.
The tool includes the water supply projects presented herein.
[...]
MF microfiltration
mg/mg milligrams per milligram
Mgal million gallons
mgd million gallons per day
mg/L milligrams per liter
MIT mechanical integrate testing
mm millimeter
MP medium pressure
NA not applicable
NF nanofiltration
nm nanometer
NPSH net positive suction head
NTU nephelometric turbidity unit
O3 ozone
O&M operation and maintenance
OPC opinion of probable cost
OSHA Occupational Safety and Health Administration
PAC powdered activated carbon
PLC programmable logic controller
ppd pounds per day
psi pounds per square inch
Pt-Co Platinum-Cobalt Scale, used for color values
PVC polyvinyl chloride
RFP reinforced fiberglass polymer
RIB(s) rapid infiltration basin(s)
RO reverse osmosis
ROW right of way
S sulfur
SCADA supervisory control and data acquisition
S/m Siemens per meter (SI units for conductivity)
SpC specific conductance
SOC synthetic organic chemicals
sq ft square foot



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL vii February 2008

SW-RO seawater reverse osmosis
TDS total dissolved solids
TOC total organic carbon
UF ultrafiltration
ug/L micrograms per liter
UV ultraviolet
UVA UV adsorption
UVT UV transmittance
WERF Water Environment Research Foundation
WRF Water Reuse Federation
WTP water treatment plant



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL viii February 2008

Glossary of Terms
Back to Contents.

Bathymetric – A survey of the ocean floor to show floor depths, similar to a topography
study on the ground.

Construction OPC – Construction Opinion of Probable Cost, based on the data gathered
for this report, this is the total project cost to be used for planning level budgets.

Greenfield – Site or plot of land never used for construction before, no existing buildings
or pipes.

General Requirements – The cost of construction that cannot be counted on bid tabs, the
overall cost to the contractor and client for construction services.

Maximum Daily Production Capacity – The maximum amount of treated water that can
be produced or transported by an individual process or complete facility.

Thermography – This is the use of an infrared camera to check the electrical components
for overheating, it was used for the O&M costs of the pumps.

Unit Process Flow – The maximum amount of raw water that can be treated in an
individual process.

Yard Piping – All piping connecting together the different processes of a water treatment
plant; piping within the water treatment plant site.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 1 February 2008

Introduction

The St. Johns River Water Management District (District) has developed this Conceptural
Planning Level Costing Tool to aid in the pricing of projects identified in the District
Water Supply Plan (DWSP). The tool includes opinions of construction and operation
and maintenance (O&M) costs of different water supply projects. A water supply project
includes water source, treatment, storage, and transmission.

The Conceptual Planning Level Costing Tool is divided into two parts; Part 1 is for
components within the water supply infrastructure and Part 2 is for water systems. The
opinion of probable cost presented in the tool uses 2007 prices and is based on Black &
Veatch (B&V) conceptual designs. It excludes land acquisition, permitting, taxes,
engineering, and any other non-construction costs.

The conceptual designs were developed and based on specific capacity and/or water
source. Part 1 uses Lake Monroe near Sanford as a surface water source and Orange
County as a groundwater source. Part 2 uses Lake Monroe as a brackish surface water
source, Ocklawaha River as a fresh water source, and ocean water for desalination. The
District provided design information for brackish groundwater. Appendix A contains
summaries of the water quality characteristics. Where water quality data were
incomplete, the District’s equation relating total dissolved solids (TDS) to chlorides was
used for the respective sources.

The Conceptual Planning Level Costing Tool outlines the basic assumptions and the
items included in each opinion of cost (OPC). More explicit explanation about what the
OPC entails is included in links (herein called Backgrounds). A comprehensive list of all
backgrounds is included in Appendix B.

The tool contains 27 components and 15 water systems. It was prepared according to
B&V standards for practice/design, District input, and Florida common practice. B&V
sought manufacturers’ input; the names of manufactures who provided input are listed in
Appendix C.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 2 February 2008

Methods

The Conceptual Planning Level Costing Tool contains 27 components and 15 water
systems. The opinion of probable cost (OPC) for each component (Part 1) is divided into
installed equipment, building (if required), construction, and maintenance costs. The
OPC for each water system (Part 2) is shown as construction costs and annual operation
and maintenance costs.

Each OPC corresponds to the maximum amount of treated water, labeled as “unit process
flow” for the components (Part 1) and “maximum daily production capacity” for the
systems (Part 2). The capacities used are 0.5, 2, 5, 10, 25, and 40 million gallons per day
(mgd).

The tool provides costs at the planning level, with an expected accuracy of plus or minus
35 percent. The costs for components (Part 1) are in first quarter 2007 dollars and the
costs for water systems (Part 2) are in third-quarter 2007 dollars. The OPC includes all
equipment and installation costs. Labor costs are included as part of installation, but are
not broken down into number of days or hours.

Each OPC is based on greenfield (undeveloped) sites. Permitting, land acquisition,
demolition, or extenuating circumstances (e.g., limited space) are excluded from the
OPC.

Part 1 used Lake Monroe as a surface water source, near Sanford, and Orange County as
a groundwater source. Part 2 used water qualities of Lake Monroe (brackish surface
water source), Ocklawaha River (fresh water source), brackish groundwater, and ocean
water. The water qualities are in Appendix A.

The Installed Equipment Cost in each table for the components (Part 1) includes
equipment, mechanical, sitework, concrete work, and installation. Building cost is
displayed separately if required. Buildings are basic brick and block structures with no
styling; the cost includes excavation, site work, piping, lighting, doors, windows, and
accessories. The electrical and instrumentation and controls (I&C) cost, also listed
separately in components, is defined in section 1.1.21 Electrical and Instrument &
Control. The OPC is the sum of the installed equipment costs, the building cost (except
for chemical feed), electrical and I&C costs, and General Requirements.

The OPC in each table for the water systems (Part 2) includes installed equipment,
electrical and I&C, buildings (as required), and General Requirements.

B&V standard practice for General Requirements is 8 percent of the opinion of
construction cost. General Requirements cover the supervision, temporary facilities,



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 3 February 2008

temporary utilities, rental equipment, and miscellaneous costs associated with
construction.

A Construction Markup should be added to each component or water system OPC. The
recommended amount of markup is stated in Section 1.1.22 Construction Markup.

Part 1 includes maintenance costs, which consist of equipment maintenance and spare
parts. Operation costs, such as labor, fuel, and power, were not included in Part 1.

Part 2 includes operation and maintenance (O&M) costs which consist of the costs of
power used to operate the equipment, labor, spare parts, and maintenance tests. Operator
hours are in compliance with FDEP 62-699, Treatment Plant Classification and Staffing.
The following labor rates and energy consumption costs were assumed (Part 2):

Plant Operator: $50/hour, includes benefits
Plant Operator with Membranes: $60/hour, includes benefits
Maintenance, for conventional plants: $30/hour, includes benefits
Maintenance, for membrane plants: $40/hour, includes benefits
Energy: $0.08/kWh
Pump efficiency: 80%
Motor efficiency: 95%

Operation and maintenance costs for the pumps include emergency power supply,
semiannual vibration analysis, semiannual thermography of electrical components,
semiannual lubricant analysis, water operations permit compliance, and replacement of
impellers and bearings.

The chemical costs used for the annual O&M in Part 2 are listed in Table 1 below.
Chemical costs were not included for Part 1.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 4 February 2008

Table 1 Chemical Costs.

Chemicals
Cost per

Drum/Tote/Bag, $/lb
Cost for

Bulk, $/lb

Ammonia, 19% $0.16 $0.10

Antiscalant $2.50 $2.00

Carbon Dioxide $0.06 $0.042

Caustic, 50% $0.17 $0.10

Corrosion Inhibitor $1.15 $0.70

Ferric Sulfate, 43% $0.14 $0.08

Hydrofluosilicic Acid, 24% $0.35 $0.20

Hydrated Lime $0.22 (50 lb bags) $0.095

Methanol $4.19 (300 lb tote) $2.66

Quicklime $0.09 (50 lb bags) $0.055

Polymer (liquid) $1.50 $0.60

Potassium Permanganate $2.20 $1.50

Powdered Activated Carbon $0.80 $0.45

Sodium Bisulfite, 38% $0.25 $0.15

Sodium Hypochlorite, 12.5% $0.15 $0.09

Sulfuric Acid, 93% $0.08 $0.05

Different utilization factors were used in determining the operating costs for Part 2. The
utilization factor used, according to District preferences, is indicated in Table 2.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 5 February 2008

Table 2 Utilization Factors for Part 2.
0.67 Utilization

Factor
0.95 Utilization

Factor
2.1 Wellfields X
2.2 ASR Note (1)
2.3 Booster Pump Station X
2.4 Residuals Disinfection for Trans. Systems X
2.5 Groundwater Treatment Plant X
2.6 Brackish Groundwater Treatment Plant X
2.7 Conventional Surface Water Treatment Plant X
2.8.1 Brackish Surface WTP Potable Water X
2.8.2 Brackish Surface WTP Reuse X
2.9 Seawater Desalination, Co-Located X
2.10 Seawater Desalination X
2.11.1 and 2.11.2 Upgrade Wastewater Plant X
2.12 Reclaimed Water Storage Pond NA
2.13 RIBs NA
2.14 Surface Water Intake X
2.15 Injection Well X
NOTE: (1) For the ASR, a utilization factor of 0.20 was used. It was assumed that the
ASR pumps would operate in recharge mode for the majority of the time.



Part 1

COMPONENT COSTS

FEBRUARY 2008



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 1 - i February 2008

Part 1 Table of Contents
Back to Contents.

Part 1 Table of Contents .................................................................................................1 - i
Part 1 Appendices ..........................................................................................................1 - ii
Part 1 List of Tables......................................................................................................1 - iii
Part 1 List of Figures...................................................................................................... 1 - v
1.1 Construction and Maintenance Costs....................................................................... 1 - 1

1.1.1 Raw Water Pumping System .......................................................................... 1 - 2
1.1.1.1 Groundwater Pumping System .............................................................. 1 - 3
1.1.1.2 Surface Water Pumping System ............................................................ 1 - 5

1.1.2 High-Rate Flocculation/Clarification.............................................................. 1 - 7
1.1.3 Chemical Feed and Storage ............................................................................ 1 - 9
1.1.4 Deep Bed Filters ........................................................................................... 1 - 14
1.1.5 Lime Softening System................................................................................. 1 - 16
1.1.6 Residuals Handling ....................................................................................... 1 - 18
1.1.7 Membrane Feed and Pumping ...................................................................... 1 - 20
1.1.8 Membrane Treatment System....................................................................... 1 - 21

1.1.8.1 Cartridge Filters ................................................................................... 1 - 22
1.1.8.2 Membrane Skids .................................................................................. 1 - 23
1.1.8.3 Membrane Softening (Nanofiltration) ................................................. 1 - 24

1.1.8.4.1 Seawater Reverse Osmosis Membranes ..................................... 1 - 26
1.1.8.4.2 Brackish Water Reverse Osmosis Membranes ........................... 1 - 28

1.1.8.5 Membrane Cleaning System................................................................ 1 - 31
1.1.8.6 MF/UF Membrane Filtration System................................................... 1 - 32

1.1.9 Aeration for Groundwater Systems .............................................................. 1 - 34
1.1.10 Chlorine Disinfection System..................................................................... 1 - 36
1.1.11 Chloramine Disinfection System ................................................................ 1 - 38
1.1.12 UV Disinfection System ............................................................................. 1 - 40
1.1.13 Ozone Disinfection System......................................................................... 1 - 42
1.1.14 Granular Activated Carbon (GAC) Filters.................................................. 1 - 44
1.1.15 Transfer Pumping System........................................................................... 1 - 46
1.1.16 High Service Pumping System ................................................................... 1 - 48
1.1.17 Clearwell ..................................................................................................... 1 - 50
1.1.18 Sitework ...................................................................................................... 1 - 52
1.1.19 Operations Building and Laboratory .......................................................... 1 - 53
1.1.20 Yard Piping ................................................................................................. 1 - 55
1.1.21 Electrical and I&C (Instrumentation and Controls).................................... 1 - 56
1.1.22 Construction Markup .................................................................................. 1 - 57

1.2 Transmission Piping............................................................................................... 1 - 58
1.3 Valves .................................................................................................................... 1 - 60
1.4 Trenchless Technology .......................................................................................... 1 - 62
1.5 Water Production Wells......................................................................................... 1 - 65
1.6 Ground Storage Tanks ........................................................................................... 1 - 67



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 1 - ii February 2008

Part 1 Appendices
Back to Part 1 Contents.

Appendix A: Water Quality Information...................................................................... A - 1
Lake Monroe Water Quality Data........................................................................... A - 3
[...]
$120,000

$160,000

$200,000

O
&

M
,
$

/y
e

a
r

Construction
O&M

Figure 2.14 Surface Water Intake—Construction OPC and O&M.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 2 - 38 February 2008

2.15 Injection Well System
Back to Part 2 Table of Contents.

The injection well system costs were based on drilling one well, and emergency storage
tank for 24 hours’ of flow. The well construction costs are based on Class I injection
well standards using a mud rotary drilling method to a depth of 3,000 ft and a casing
depth of 2,500 ft. The cost of the double casing assumes either 0.50 inch wall seamless
steel casing or 0.312 inch wall 2205 duplex steel. The construction costs include the
following:

 Emergency 24-hour storage tank
 Pump and motor
 One dual zone monitoring well
 Double well casing
 Geophysical logging

 Water quality sampling
 Well development and pump

testing
 General Requirements

The O&M costs for the well include wellhead maintenance and rehabilitation by
acidizing every 5 years, monitoring and reporting, and mechanical integrate testing (MIT)
every 5 years. The pump O&M cost includes emergency power supply, semiannual
vibration analysis, semiannual thermography of electrical components, semiannual
lubricant analysis, water operations permit compliance, and replacement of impellers and
bearings. It was assumed that a two-person maintenance crew would come check the
pump and well every quarter. The O&M cost includes electric power consumption.

Table 2.15 Injection Well—Construction OPC and O&M.

Injection
well, mgd

No. of
Wells

Well Drilling
Emergency

Storage
Tank1

Construction
OPC

O&M, $/year

1 1 $4,100,000 $470,000 $5,020,000 $88,000
3 1 $4,500,000 $960,000 $6,000,000 $149,000
5 1 $4,900,000 $1,380,000 $6,930,000 $251,000
10 1 $5,500,000 $2,410,000 $8,810,000 $555,000

NOTES: (1) The emergency storage tank was sized to hold 1, 3, 5, and 10 Mgal. (2) General
Requirements (8%) has been added to the Construction OPC, as explained in Methods. (3) It is
recommended that a Construction Markup (Part 1.1.22) be added to all prices.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL 2 - 39 February 2008

$0

$2,000,000

$4,000,000

$6,000,000

$8,000,000

$10,000,000

0 2 4 6 8 10 12

Injection Capacity, mgd

C
o

n
s
tr

u
c
ti

o
n

C
o

s
t,

2
0
0
7

$

$0

$160,000

$320,000

$480,000

$640,000

$800,000

O
&

M
,
$
/y

e
a
r

Construction

O&M

Figure 2.15 Injection Well—Construction OPC and O&M.





Appendices



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 1 February 2008

Appendix A: Water Quality Information
Back to Contents.

A-1 Brackish Groundwater Quality

A-2 Lake Monroe Water Quality Data

A-3 Ocean Water Quality Data

A-4 Ocklawaha River Water Quality Data

A-5 Orange County, Florida, Groundwater Quality Data



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 2 February 2008

Brackish Groundwater Water Quality
Back to Appendix A.

Maximum Average Minimum
Dissolved Oxygen, mg/L 8.3 3.57 0.10
pH 9.80 7.32 4.40
SpC, lab, µS/cm 1270 447 170
SpC, field, µS/cm 47,100 1,074 3
Temperature, °C 30 23.7 15.7
Calcium, mg/L 800 67.2 0.30
Alkalinity, mg/L 452 119 3
NOTE: pH given in standard units, SpC is specific conductance.

Adamski, James C. and Leel Knowles, Jr. Groundwater Quality of the Surficial Aquifer
System and the Upper Floridan Aquifer, Ocala National Forest, and Lake County,
Florida. USGS: 2001.

Phelps, G.G. Chemistry of Ground Water in the Silver Springs Basin, Florida, with an
Emphasis on Nitrates. USGS: 2004.

Phelps, G.G. Geochemistry and Origins of Mineralized Waters in the Floridan Aquifer
System, Northeastern Florida. USGS: 2001.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 3 February 2008

Lake Monroe Water Quality Data
Back to Appendix A.

Lake Monroe
St. Johns River at Sanford

Average Maximum Minimum
Temperature, degrees Celsius 25 32.3 10.1
pH 7.5 8.9 6.8
Alkalinity, mg/L as CaCO3 68 108 38
Conductivity, S/m 124 235 41
Total Dissolved Solids, mg/L 753 1400 278
Turbidity, NTU 5.5 45 0.9
Total Suspended Solids, mg/L 19 140 1
DOC, mg/L 20 33 4
Color, Pt-Co 119 320 10
UVA254, cm-1 0.81 1.69 0.15
UVT, percent 15% 2% 71%
Barium (dissolved), ug/L 29 45 16
Barium (total), ug/L 33 51 18
Bromide (dissolved), mg/L 1 2 0.4
Calcium (dissolved), mg/L 53 89 24
Calcium (total), mg/L 61 87 31
Chloride (dissolved), mg/L 285 560 81
Hardness (total), mg/L as CaCO3 230 390 89
Iron (dissolved), ug/L 140 518 3
Iron (total), ug/L 306 1400 55
Magnesium (dissolved), mg/L 22.3 40 6.9
magnesium (total), mg/L 27 39 14
Potassium (dissolved), mg/L 7.1 12 3.8
Silica (dissolved), mg/L 5 12 0.1
Sodium (dissolved), mg/L 158 300 44
Strontium (dissolved), ug/L 1300 2400 550
Strontium (total), ug/L 1495 2300 690
Sulfate (dissolved), mg/L 90 200 8
Sulfide (total), mg/L as Sulfur 1 3 <1

NOTES: (1) CaCO3 is calcium carbonate, NTU is nephelometric turbidity units, Pt-Co is
platinum-cobalt scale. (2) Data is from USGS biweekly grab samples (January 2000 to August
2002) and daily grab samples by CH2M Hill (August 2001 to April 2003). A severe drought
affected the region for the first 18 months of sampling followed by the rainy season.

CH2M Hill. Surface Water Treatability and Demineralization Study. SJRWMD Special
Publication SJ2004-SP20.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 4 February 2008

Ocean Water Quality Data
Back to Appendix A.

Element
Concentration, mg/L

Typical
Chlorine 18,980
Sodium 10,561
Magnesium 1,272
Sulfur 884
Calcium 400
Potassium 380
Bromine 65
Carbon (inorganic) 28
Strontium 13
Silicon Oxide 0.0-7.0
Boron 5
Silicon 0.02-4.0
Carbon (organic) 1.2-3.0
Aluminum 0.16-0.19
Fluoride 1.4
Nitrogen (as nitrate) 0.001-0.7
Nitrogen (as organic nitrogen) 0.03-0.2
Rubidium 0.2
Lithium 0.1
Phosphorus (as phosphate) >0.001-0.10
Barium 0.05
Iodine 0.05
Nitrogen (as nitrite) 0.0001-0.05
Nitrogen (as ammonia) >0.005-0.05
Arsenic 0.003-0.024
Iron 0.002-0.02
Phosphorus (as organic phosphate) 0-0.016
Zinc 0.005-0.014
Copper 0.001-0.09
Manganese 0.001-0.01
Lead 0.004-0.005
Selenium 0.004
Tin 0.003
Cesium 0.002
Uranium 0.00015-0.0016
Molybdenum 0.0003-0.002



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 5 February 2008

Ocean Water Quality Data (continued)
Back to Appendix A.

Element
Concentration, mg/L

Typical
Gallium 0.0005
Nickel 0.0001-0.0005
Thorium <0.0005
Cerium 0.0004
Vanadium 0.0003
Lanthanum 0.0003
Yttrium 0.0003
Mercury 0.00003
Silver 0.00015-0.0003
Bismuth 0.0002
Cobalt 0.0001
Scandium 0.00004
Gold 0.000004-0.000008

Handbook of Chemistry and Physics, 82nd Edition. Editor David R. Lide. CRC Press:
2001.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 6 February 2008

Ocklawaha River Water Quality Data
Back to Appendix A.

Data summarized from the District website, “Watershed Facts: Ocklawaha River”, found
at: http://www.sjrwmd.com/archydro/factPages/20020012.html#waterquality.

Analytes
Data
Years

Minimum Median Maximum

pH (standard units) 10 6.43 7.61 8.17
total alkalinity (mg/L as CaCO3) 10 80.1 154 170
total nonfiltrable residue (mg/L) 10 0 4 21
total organic carbon (mg/L as C) 10 1.6 5.5 40
total filtrable residue (mg/L dried, 180°C) 10 160 258 416
lab turbidity (NTU) 3 0.45 1.6 4.2
hardness (mg/L Ca+Mg) 10 127 211 270

http://www.sjrwmd.com/archydro/factPages/20020012.html#waterquality


St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL A - 7 February 2008

Orange County, Florida, Groundwater Quality Data
Back to Appendix A.

One hundred percent of the flow was treated from a hardness concentration of 350 mg/L
to 150 mg/L.

Source: City of Lakeland Water Treatment Plant, Lakeland, Florida.





St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 1 February 2008

Appendix B: Background Information
Back to Contents.

1.1.1 Raw Water Pumping Background
1.1.2 High Rate Flocculation/Clarification Background
1.1.3.a Chemical Feed Background A: Chemical Feed Systems
1.1.3.b Chemical Feed Background B: Basis and Assumptions
1.1.4 Deep Bed Filters Background
1.1.5 Lime Softening Background
1.1.6 Residuals Handling Background
1.1.8 Membrane Treatment Systems Background
1.1.9 Aeration Background
1.1.12 UV Disinfection Background
1.1.13 Ozone Disinfection Background
1.1.14 GAC Background
1.1.16 High Service Pumping Background
1.1.17 Clearwell Background
1.1.20 Yard Piping Background
1.2 Piping Background
1.4 Trenchless Technology Background
1.5 Complete Water Production Wells Background
1.6 Complete Ground Storage Tank Background
2.4 Residual Disinfection Background
2.6 Complete Brackish Groundwater Background
2.7 Complete Conventional Surface Water Background
2.8 Complete Brackish Surface Water Treatment Plant Background
2.9 and 2.10 Seawater Desalination Plant Background
2.12 Reclaimed Water Storage Ponds Background
2.13 Rapid Infiltration Basin System Background



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 2 February 2008

B-1.1.1 Raw Water Pumping Background
Back to Appendix B.

Overall assumptions for raw water pumping, based on standard practice, are listed below:

1. Velocity of 5 fps.
2. Operating cost includes electricity (only for Part 2.14, Surface Water Intake).
3. Maintenance cost includes the cost of repairs (e.g., impellers, seals, bearings),

pumping tests, and oil changes.

Groundwater

Costs were determined for flows of 2, 3, 5, 6.5, and 10 mgd for Part 1.1.1.1 and 2, 5, 10,
25, and 40 mgd for Part 2.1. It was assumed that the required lifting head from the
ground surface to the water treatment plant was 25 ft at all flows. A total head of 100 ft
was assumed. Pump and motor costs are from inflation-adjusted historical bid data on
file at B&V. Figure B-1.1.1.a shows a typical pump used in Florida, with all the
components listed in the opinion of cost.

Surface Water

The surface water intake system was built for redundancy. As indicated on Figure B-
1.1.1.c and B-1.1.1.d, a triplex pump station was used for the 2 and 5 mgd systems, and a
quadruplex station for the 10, 25, and 40 mgd systems. Each pump station includes one
standby pump. Isolation valves allow one arm of the intake to be isolated for
maintenance, if required.

Design of the pump stations was guided by information from the Hydraulic Institute,
limiting the maximum suction velocity to 4 fps and the overall minimum velocity to 2
fps. The maximum velocity for all other pipes was set at 5 fps. The layout was
established by experience and by knowledge of local conditions. The discharge riser was
taken as a minimum of 5 times the pipe diameter or 10 feet, whichever was greater. The
center of the intake pipe was designed to be located 10 feet below the water level in the
river, allowing for fluctuation of flow without endangering the pumps.

The screens on the intakes were based on costs from Johnson Screens stainless steel, No.
69, triangular profile wire screens with a maximum slot width of 2 millimeters.
Production information is listed in Appendix C. The intakes will be cleaned by an air
backwash system. The air backwash system includes rotary screw air compressors, an air
receiver consisting of a welded steel tank, valves, and a control panel.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 3 February 2008

Figure B-1.1.1.a Typical Groundwater Well and Pump Set-Up.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 4 February 2008

Figure B-1.1.1.b Surface Water Intake for Triplex System.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 5 February 2008

Figure B-1.1.1.c Surface Water Intake for Quadruplex System.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 6 February 2008

B-1.1.2 High-Rate Flocculation/Clarification Background
Back to Appendix B.

One type of ultra-high rate flocculation/clarification system is the ballasted flocculation
or Actiflo clarifier, which uses microsand and polymer to weight the floc to cause it to
rapidly settle. Tube settlers are used to provide a compact clarification system.

The Actiflo system consists of four tanks: (1) rapid mixing, (2) sand injection, (3)
maturation, and (4) sedimentation. A coagulant is added to the flow in the rapid mixing
tank; microsand and polymer are added and mixed into the coagulated water in the sand
injection tank; in the maturation tank the floc agglomerates under gentle mixing; and in
the sedimentation tank fitted with tube settlers, the sludge is allowed to settle. The
Actiflo clarifier is usually designed for a flow of 20-30 gpm/sq ft for low turbidity waters.
This loading rate allows a very compact facility layout. The settled sludge collected from
the bottom of the sedimentation basin is pumped to a hydroclone where the microsand is
separated from the sludge and recirculated to the mixing tank for reuse.

The proposed design includes two Actiflo units, regardless of plant capacity. For
maximum plant capacity, the design loading rate is 15 gpm/sf. Therefore with one unit
out of service, the loading rate would be 30 gpm/sf. Design flow can be accommodated
with one basin out of service; however, treatment may degrade, as the mixing energy and
flocculation contact times would be shorter. Overloading the system during periods
when one unit is out of service, must be discussed with the Florida regulatory agency to
confirm that the design meets minimum redundancy requirements. Designs of systems
incorporating more than two units may be considered during preliminary design. The
design includes redundancy of equipment in the form of multiple hydrocyclones and
solids pumps.

The Actiflo system is proprietary, which precludes competitive bidding. The supplier,
Kruger, provided estimates of equipment costs, which include the mixers, hydrocyclones,
mechanical scraper, motors, solids pumps, and startup services. The typical hydraulic
retention times were used to calculate the dimensions of the basin, which were then used
to determine the volume of concrete. The units will be located outdoors and will include
a cover over the sedimentation tank to discourage algae growth. A summary of the
design and the estimated cost for the process is listed in Table B-1.1.2.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 7 February 2008

Table B-1.1.2 Actiflo Process Design Assumptions.
Unit Process
Flow, mgd

Number of
Units

Basin Complex
Footprint, sq ft

Single Basin Dimensions, ft
(L x W x H)

0.5* 2 450 30 x 14 x 20
2* 2 900 38 x 22 x 20
5 2 1,500 50 x 28 x 20

10 2 2,200 60 x 36 x 20
25 2 4,500 80 x 56 x 20
40 2 6,300 95 x 66 x 20

NOTE: Package type Actiflo units are available for flows less than 1.5 mgd.



St. Johns River Water Management District Contract No. SK30712
System Component Costs B&V 146255.100

FINAL B - 8 February 2008

B-1.1.3.a Chemical Feed Background: Chemical Feed Systems
Back to Appendix B.
Back to Part 1.1.3 Chemical Feed and Storage.

Ammonia

An aqueous ammonia (aqua ammonia) feed system will be located in the chemical
building. Liquid aqua ammonia at a concentration of 19 percent will be delivered in 250
gallon tote bins and fed from one feed point equipped with two (one duty, one standby)